

RUN DATE: 05/16/13  
RUN TIME: 0852  
RUN USER: MARTAN1

Lodi Mem Community Clinics PB/R \*\*LIVE\*\*  
LIST VISIT DETAIL

PAGE 1

PARVIN, MARY JEAN  
After Visit Summary

(MRN M053082)

ACCT# M000000001

LODI MEMORIAL HOSPITAL CLINIC

Visit Information      Date & Time      Visit and Patient Information  
05/16/13 7:45 AM      Provider  
Freund, Edmund MD-Mills

Patient Information      Patient Name      Sex      DOB  
PARVIN, MARY JEAN      Female      03/16/43

Vitals - Last Recorded      Visit Summary  
BP      Pulse      Temp (Src)      Resp      Ht      Wt  
150/85      89      36.9 C (98.4 F)           165 cm (5 ft 5 in)      106 kg (233 lb 0 oz)  
(TEMPO)

Diagnoses  
EDEMA [782.3] - Primary  
DIAB MELL WO COMPL, TYPE I [JUVENILE TYPE], NOT UNCNTRLD [250.01] - Secondary  
HYPERTENSION NOS [401.9] - Tertiary  
CELLULITIS OF LEG [682.6] - Quaternary

Plan  
RTO: as scheduled.  
Will be treated with Doxycycline 100mg one tablet twice per day for ten days.  
Will be treated with Keflex 500mg three times per day for ten days.  
Will be started on Metolazone 2.5mg one tablet daily to help with water retention.  
Continue taking your Lasix and Potassium tablets as prescribed.  
Recommend elevating your legs as much as possible.

Scribed by Deissy, MA

Future Appointments      Date & Time      Provider  
06/06/2013 10:30 AM      Freund, Edmund MD-Mills

RUN DATE: 05/16/13  
RUN TIME: 0852  
RUN USER: MARTAN1

Lodi Mem Community Clinics PB/R \*\*LIVE\*\*  
LIST VISIT DETAIL

PAGE 2

PARVIN, MARY JEAN  
After Visit Summary

(MRN M053082)

ACCT# M000000001

LODI MEMORIAL HOSPITAL CLINIC

Current Outpatient Medications

Outpatient Current \* Indicates Reported Medication  
Medications

05/16/13 Prescription

Prescription	Directions
Insulin Aspart (NovoLOG)	0 - 15 UNIT Subcutaneous As directed
Levothyroxine Sodium (Levothroid)	100 MCG ORAL Daily
Aspirin ** (Aspirin **)	81 MG ORAL Daily
Blood Sugar Diagnostic (Accu-Chek Active Test Strip)	1 STRIP
Carvedilol (Carvedilol)	12.5 MG ORAL Twice daily
Lovastatin (Lovastatin)	40 MG ORAL Daily
HYDROcodone/Acetaminophen 10-500 (Lortab 10-500)	1 TAB ORAL Every 8 hours
Furosemide ** (Lasix **)	80 MG ORAL Daily
Potassium Chloride (Klor-Con)	10 MEQ ORAL Daily
Biotin (BIOTIN)	1000 MCG ORAL As directed
Telmisartan ** (Micardis **)	80 MG ORAL Daily
clonidine ** (Catapres **)	0.2 MG ORAL At bedtime
Isosorbide Mononitrate ** (Imdur **)	30 MG ORAL Daily
Escitalopram (Lexapro)	10 MG ORAL Daily
Insulin Glargine, Hum.rec.anlog ** (Lantus **)	25 UNIT Subcutaneous Daily at 0800
Insulin Glargine, Hum.rec.anlog ** (Lantus **)	27 UNIT Subcutaneous At bedtime
Doxycycline Hyclate ** (Doxycycline Hyclate **)	100 MG ORAL Every 12 hours
Metolazone ** (Metolazone **)	2.5 MG ORAL Daily
Cephalexin Monohydrate ** (Keflex **)	500 MG ORAL Three times daily
Doxycycline Hyclate ** (Doxycycline Hyclate **)	100 MG ORAL Twice daily